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Our reference: FTC 15/011  
 
 
SAFAL Steel (Pty) Ltd 
Cluster Box 29240 
Maytime Centre 
KLOOF 
3610 
 
 
Attention: Faizal Chavoos 
 
 15 June 2015 
 
 
Dear Sir 
 
 

SMALL-SCALE FIRE RESISTANCE PROPERTIES SANS 10177 – 2: 

ZINCAL COATED COLORPLUS  

 

1. SAMPLE DESCRIPTION  

SAFAL Steel delivered a sample of uncoated base metal coated with ZincAl and then 

painted with polyester to FIRELAB in order to evaluate the small scale fire resistance 
properties of the panel.  
 
A small-scale specimen, sheeting mechanically fitted to a steel frame, was prepared for 
this evaluation. 
 
The panel sample was tested in accordance with the SANS 10177 – 2 test protocol, 
using the small-scale oven for Research and Development (R&D). 
 
The material tested is intended for cladding on conventional steel clad buildings. 
Company and product details are given in Annexure “A”. 
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This letter is the property of FIRELAB cc. The results only relate to the product(s) 
and/or sample(s) submitted for testing as identified in Annexure “A” and do not apply 
to any similar product(s) or sample(s) that has not been tested. This letter shall not 
be reproduced except in full, without written approval from FIRELAB and is only 
valid for 5 years or until there is change to the product composition, manufacturing 
process or previously approved supplier(s). 

2. TEST PROCEDURES 

The 650 mm high by 650 mm wide cladding system was tested for fire resistance in a 
small-scale gas-fired furnace in accordance with SANS 10177 – Part 2 (Small-scale). 
The Fire Resistance Rating (FRR) of the system was awarded based on the following 
criteria: 
 

 

 Integrity:  The system is deemed to have failed should flames be observed 
on the unexposed side or an opening larger than 25 mm wide or 
 150 mm long were noted 

 Stability:  The system may not collapse or fail structurally during the test 

 
As the ZincAl cladding system was tested for its integrity and stability properties no 
temperatures were record.  
 
Table 3.1 contains a time log of the observations made. Events observed during the 
SANS 10177-2, Small-scale R&D test, are described in Table 3.1. 
 
Figure 3.1 and 3.2 shows the ZincAl System from the exposed and unexposed side 
after conclusion of the test respectively. 
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3. TEST RESULTS 

Table 3.1 shows all deflection measurements recorded and observations made during 
the SANS 10177-2 test.  
 
 

SAFAL – ZincAl Coated – ColorPlus 
 

OBSERVATIONS AND MEASURMENTS DURING THE SANS 10177 – PART 2 TEST 

   

EVENT TIME DESCRIPTION 

   

 0:00:00 – Test Started – 

1 0:02:30 Darkening of unexposed ISR 

2 0:06:45 Overlap starting to open at top 

3 0:11:05 Deterioration of the coating started 

4 0:14:20 White spots forming on unexposed surface  

5 0:18:40 Coating starts to fall off 

 0:36:00 – Test Terminated – 

 

 

Note(s): Ambient Temperature = 15.7 °C 
 

The system did no fail the Integrity and stability criteria during the small-scale R&D that 
was conducted on the small simulated specimen. The joint remain intact throughout the 
test. 

 

 No temperatures were recorded.  
 

Table 3.1: Observations and measurements recorded during the SANS 10177 – Part 2 test. 
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Figure 3.1: Exposed side of specimen after removal from furnace  

 

Figure 3.2: Condition of specimen from the unexposed side after conclusion of test 
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4. CONCLUSION AND RECOMMENDATIONS 

The ColorPlus ZincAl Coated sample supplied SAFAL Steel (Pty) Ltd satisfied the 
criteria for a Fire Resistance Rating (FRR) of 30 minutes integrity and stability when 
tested in accordance with SANS 10177 – Part 2 provided the following provisions are 
maintained: 
 

» Mechanical fixing of the joints (overlaps) at least at 500 mm centers. 

» All fixing to be done mechanically to the steel girts (purlins) using Tek 
screws as would be in practice. 

 
No oxidation of the material occurred during the test although it was a small-scale test 
using gas, but we are confident that it would also pass the large-scale furnace test 
using air aspirated diesel burners. 
 
The system satisfied the criteria for Insulation and Stability during the small-scale 
test, however, a large-scale would be required to determine the actual fire performance 
and to award a fire resistance rating. 
 
We are of the opinion that if the above provisions be followed the system would satisfy 
the requirements when tested large-scale in accordance with SANS 10177-2 and 
recommend that such a test be conducted. 
 
 
 
 
 
Yours faithfully 
 
 
 
 
 
K Strydom 

FIRELAB   
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ANNEXURE “A” 
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